
ASSEMBLY INSTRUCTIONS: 

USE ST AND ARD SECTION P /N 5-463161 (ITEM D AND 
CUT TD DESIRED LENGTH, 
BE SURE THAT CUT SECTION OF PIPE IS PLACED INTO 
· Tt\JE IN THE DIRECTION OF AIR FLO\./ AS SHO\./N, 

'

0)T ASSEMBLY TD THE PROPER LENGTH REQUIRED 
r- LfK GAP TO BE CLOSED, 1 

CLAMP INCORPORATES RUBBER 0-RING AND ROLLED EN~ 
FROM THE ADJ, NIPPLE FDR SEALING PURPOSES, 
- -- --- ---- ---- ---- - -- - -

CUT TD 

(5') LENGTH 1 fr
DESIREDl I 

MINIM~M r (C~) ! 

I TYPICAL CUT SECTION 
SCALE: 3X 

2 I 

------------------4 __ J 
SCALE 3X 

GLASS 
CLEANNER 

CYCLONE 
#23 

TYP. 3/16 

27'-9' 
TOP 

OF CYCLONE 

l 
13'-3~' :: 

II 
II 

==-r==115
1
-101• 

II 11 2 

PLATFORM II II 
II II 
II II 

II 
II 

L--Jl===t 

NOTES• 

II 11 

II II 
II 11 
II 11 

==Jj_ __ J 

1. ALL FILLET \olELDS ARE 3/16' UNLESS SPECIFIED, 

2. SEE TYPICAL CUT SECTION DETAIL FDR INSTALLATION NOTES. 

MAKE A HOLE ON HD 
AT FIE TING 

PPDRT ENTRANCE, 
HOLE LOCATION \,/HERE 

SUPPORT ALIGN 
\olITH THE DUCT. 

C-22 
REF. 

EXISTING 
HODD 

MAKE A HOLE 
IN HODD AT FIELD 
FDR DUCTING 

REV DESCRIPTION DATE BY 

P /N 3-463254 (ITEM 6) WAS 3-463243, 04/27/10 CB 

ITEM PART NUMBER DESCRIPTION LENGTH \./IDTH QTY NOTES 
5-463161 -16' PIPE X 18 ~ GALVANIZED STL 6 -

2 5-463163 -16' ADJJSTAllE NIPPI.E VI RUBBER ~ 2 -
3 5-463162 -16' 90', ELBIJ\I, PIPE 1 -
4 5-463165 10 -
5 4-463243 -16' Cl.Alf Rill 2 -
6 3-463254 \iEI.D, BASE Cl.Alf 2 -

1 -
1 -

9 3-1508-185 \iEI.D, SIFPIRT ru::T 1 -
10 3-3680-523-0 \iEI.D, SIFPIRT Jxx:T 1 -
11 3-3680-523-0 \iEI.D, SIFPIRT 1 -
12 3-3580-523-0 ASSOOLY, SKIRTS, CYCUJ£ 23 1 -

Al 5-038105 5/8-11 X 1 3/4 6 HARD\/ARE 
A2 5-001457 5/8 F/IJ 16 HARD\/ARE 
A3 5-001538 5/8 S/IJ 8 HARD\/ARE 
A4 5-001619 5/8-11 NJT 8 HARD\/ARE 
A5 5-042516 5/8-11 x 5 HX8 4 HARD\/ARE 
Bl 5-038792 1111.T 5/8-11 X 4 1/4 AOClt:R 4 HARD\/ARE 

ENTRANCE, HOLE LOCATION 
\olHERE DUCT NEED ENTRANCE. 

--·-··-··---.._ 

L= "',,,~ ==~-=:=:=-~= ----=:==:=~-=:=-----------------~---d 
( ' ( \ ' . •r ____________________ :::.,_ ---------- . --------------------------------~ .. 
. ) 

I fl~"""""'lt!!~:::;,.,,,........+=;::;:1:t--~::::..._,....,J~m~.---... / 

SCALE 3X 

./·· 

./~4'-4~' 
/ DUC 

:\ C-22 
·
1 

REF. 

EXISTING 
\olALL 

i EXISTING I 
1<✓"1-_,.,1_'·--!4'-l~~-A-L_L _ __,,'f<>-_6_'-_5_~• __ i __ 

201
___J 

I ITEM #523 I 

6'-6' 

DRAWN: CB 
APPROVED: 

/ 
/ 

r--=:-..=:-..=::T..=::=:-..==:-..=:-..=:-..=:-..= __ 1 
\,. __ .... __ ......... , 

·---+-----------------.. /l 

03/26/10 

GLASS 
CLEANER 
CONVEYOR 

CP MANUFACTURING INC. 
1300 Wilson Avenue 

National City, CA 91950 U,S.A NOTES & TOLERANCES (UNLESS OTHERWISE 

SPECIFIED) 

• SHEAR ANO BRAKE DIMENSIONS ARE 0.0. www.cpmfg.com Tel: (619) 477-3175 Fax: (619) 477-2215 
• BREAK ALL SHARP EDGES, R~MOVE BURRS. 

FRACTION O.X O.OX o.oox o· o.x~ 
±1/16 i0.1 ±0.03 10,001 ±.1· ±0.5" 

DESC: 

INSTALL, DUCTING, GLASS CLEANER #23 

MATERIAL: SEE BOM SIZE: B PART NO: 3-3680-523-01 REV: 1 
,., 

H:\En ineer\Aclive Projecls\Dw s\3680\Mech\523\3-3680-523-01.dwg 



2 

ITEMS 1, 2, 3, 4 
MAY BE ROTATED ABOUT 

"A" 360' AS REQUIRED 

3 

4 

APPROXIMATE WEIGHT - 2,200 LBS 

i-e------1A 

2.50 
{TYP 2X) 

DETAIL C 

10.50 1 

DETAIL D 

8.00--1---.i 

0.50 

SLOT DETAIL B 
(TYP 4X) 

-----47.00----

/~B 
I 

SECTION A-A 

10 

CP Parts List 

ITEM QTY PART NUMBER DESCRIPTION 

1 3-6528077 

2 3-9010147 

3 3-9005050 

4 3-9005001 

5 552307 

6 5-552308 

7 410213-1061 

8 

io 
N 
C"i 
t:::, 

8 

9 

10 

A 

DRAWN JimW 
APPROVED 

2 6463024 

1 552305 

4 5-022810 

• 

• 

• 

7/5/2005 

NOTES & TOLERANCES /UIILESS OTHERWISE 
SPECIFIED} 
• SHEAR AND BRAKE DIMENSIONS ARE O.D. 
• BREAK ALL SHARP EDGES, REMOVE BURRS. 

• 

• 

• 

DESC 

Extract Blower Assy 

Assy, Barrel 52 Dia, Intake 16 Dia 

Assy, Cone 52 

Assy, Rotary V-alve 24 

12 Inch Elbow - 90, 21012 90 

12" Clamp 26012 

Net, 38 X 140 

Ring Assembly 

SQ-RND Adapter, 12 Dia 

1-4x3-4 Hextek 

(0 
<=! 
~ 
~ 

CP MANUFACTURING INC. 
1300 Wilson Avenue 

National City, CA 91950 U.S.A 
www.cpmfg.com Tel: (619) 477-3175 Fax: (619) 477-2215 

FRACTION 0..X 0.0X 0.00X O" 0..X' 

:1:.0.os ±0.1 :1:.0.03 :1:.0.01 ±1· ±o.6· Assy, Cyclone 52 Dia, Intake 16 Dia & Valve 24 Dia 
MATERIAL SIZE B PARTNO 3-9010148 

REV 

H:\Engineei\R&O 2\Machines 2\Gfass Cleaner 2\9010\lnventof\G!ass Deaner Upgrade\3-9010148.ldw 



DETAIL B 

{ 

□ 
0 

I 
I 

~ □· / 11 1 I 

l~ r-. = 

• 

• I ell I I 

• 
8 

• 
B / 

......---✓ 

Weight- N/A 

CP Parts List 

ITEM QTY PART NUMBER DESCRIPTION 

1 1 3-9010146 Weld, Barre 52 Dial, LH, Intake 

2 2 9010071 Panel, Anti-Wear 

3 20 5-001089 Elevator Bolt, 3 8 X 1-1 2 

4 28 5-001422 Flat Washer - 3/8 

5 24 5-001503 Slotted Washer - 3 8 

6 20 5-001570 Hex Nut- 3/8 - 16 

7 1 5-050801 Construction Adhesive 

8 1 3-9010140 Weld, Door, Cyclone 52 

9 4 5-001708 Nut, Wing - 3 8 - 16.ipt 

10 1 5-050816 Soft Adhesive Strip 1/2" Thk x 1" Width, Cut to 8'-8"Lg (Mc Master 

#93625K69, 50Ft) 

,... ~ I I 11 · I 49 

l ~ 49 

17 Ell 111 I 

11 t, 

~ 

• 

:oRAWN JimW 6/9/2008 
APPROVED 

NOTES & TOLERANCES /UNLESS OTHE]~WJSE 
SPECIFIED) 
• SHEAR AND BRAKE DIMEHS!ONS ARE 0.0 . 
• BREAK ALL SHARP EDGES, REMOVE BURRS. 

FRACTIOH O.X 0.0X O.OOX 0- O.X. 

±0.06 ±0,1 ±0.0J ±0.0l ± t· ±o.5· 

Ell 

CP MANUFACTURING INC. 
1300 Wilson Avenue 

National City, CA 91950 U.S.A 
www.cpmfg.com Tel: (619) 477-3175 Fax: (619) 477-2215 

= 1= Assy; Barrel 52 Dia, Intake 16 Dia 1 of 1 

~~~~~~~:~~~1~~,!'~~!,~:5entar [~~T:~~~~.. jSIZE B 
'ART NO 3-9010147 

EV 

~.1ardlofdisoo.wreorW!Wo1Trn1tiorlandlOfuU!oftha 
in'omut-0r1 is stridtt proh:b::tt'd v.itmut Im! prhf v.ritlen consent ol an 
wJ!horiledagentofCPManufacturlr,g.lnc. H:~neer\R&D 2\Machl.nes 2\G!ass Cleaner 2\9010\Im•entor\G!ass CleanerUpgrade\3-9010147.ldN 



B 

~ 
I 
T 

I 
I 
I 

t 
I 
I 

I 
I 
I cp 
I 
I 

I 
I 
I 

cl=, 
I 
t 

I "'~ ~ \\ \ I 
I 

I 
I 

)o 
I 

I 
I 
I 

0 0 o I I 0 0 II I 

I 

t 
I 

i 
I 

t 
I 

i 
I 

+ (¢51.17) 

I 

...._j 
B 

APPROX 320 LBS US 

~ 

REV DESCRIPTION DATE BY 

1 CHANGED PICTORIALLY 2/21/06 ME 

CP Parts List 

ITEM QTY PART NUMBER DESCRIPTION 

1 1 3-9005054 Weld, Cone 

2 8 9005061 Panel, Hardliner 

3 24 5-001165 Elevator Bolt, 3/8-16 X 1 1/2 

4 24 5-001570 Hex Nut- 3/8 - 16 

5 24 5-001422 Flat Washer - 3/8 

I I ------- C) 

I I 0 0 0 

0 

--------------(46.75)-----------1""-I 

SECTION B-B 

DRAWN Jim W 3/15/2005 
APPROVED 

NOTES & TOLERANCES fUIILESS OTHERWISE 
§..e.EClFIEO} 
• SHEAR ANO BRAKE DIMEHSIONS ARE 0.0 . 
• BREAK All SHARP EDGES, REMOVE BURRS. 

FRACTION O.X 0.0X O.OOX o• O.X' 

±o.os ±0.1 ±o.o:s ±0.01 ±1· ±o.s· 
MATERIAL 

DESC 

SIZE 

CP MANUFACTURING INC. 
1300 Wilson Avenue 

National City, CA 91950 U.S.A 
www.cpmfg.com Tel: (619) 477-3175 Fax: (619) 477-2215 

Assy, Cone 52 
B ,PARTNO 3-9005050 REV 1 

H;\Engineer\R&D 2\Machlnes 2\G!ass Cleaner 2\9005\.9005\lnventor\9005050.ldw 



I@ @ @ @ @I 

I 7@ @ @ @ @ r-µ -~ ·1 
(0 .3 8) 

r"'l~----------(22.25) ------------

w 

C P Parts List 

ITEM,QTYI PART NUMBER D ESC R IPTIO N 

I 

2 I 4 

4 I 20 

20 

1
9005012 

19005035 

9005014 

15-001503 

15-001510 

W e Id , R o to r 2 4 

Plate, Vane 

Panel,Clamp 

S lotted W asher - 3 

Hex Nut• 318 - 16 

CP MANUFACTURING INC. 
1300 WIison Avenue 

Nation al City, CA 91950 U.S.A 

www.cpmfg.com Tel: (619) 477•3175 Fax: (619) 477-2215 

Assy, Rotor 

RE'/ 

B 9005013 
tt.\En9hcu\RlO llll•e~Jo•• i\Glu, Cltaff<J 2U1otur Vot,e_Cr<lone\S005\lnu>1orl!OC501J ~ .. 



; '' 

rr-

~ '-

'-

,_ 

L.J 

SECTION A-A 

A 
/ ~ 

------~ 

--
,A 

32.98 

APPROXIMATE WEIGHT 275 LBS (125 KG) 
1.5 HP- NO VFD 

l'l'l 

b 

b 

~ 
b ~ 

~ 
.,-

,-. c!.. 
b 

IJL 

APROX TRANSFER CAPACITY -18,225 CUBIC FEET (674 CUBIC YARDS)/ MIN. 

CP Parts List 

ITEM QTY PART NUMBER DESCRIPTION 

1 1 9005032 Weld, Door 

2 1 9005011 Weld, Valve 24 

3 1 9005013 Assy, Rotor 

4 1 9005018 Weld, Guard, Discharge 

5 1 551476 Gear Motor 1.5 HP 

6 1 5-010332 2 Bolt Flange Bearing X 1 

7 2 9005025 Plate, Clamp 

8 2 9005024 Panel, Shim 

9 4 5-001457 Flat Washer - 5_8 

10 4 5-001619 Hex Nut - 5 8-11 

11 4 5-001538 Slotted Washer- 5_8 

12 2 9005019 Panel, Swing 

13 6 5-001422 Flat Washer - 3/8 

14 16 5-001503 Slotted Washer - 3 8 

15 10 5-001155 Hex Head Bolt- 3/8 - 16 - 1 1/4 

16 6 5-001570 Hex Nut- 3/8 - 16 

DRAWN Jim W 2/19/2005 CP MANUFACTURING INC. APPROVED 

NOTES & TOLERANCES (UNLESS OTHERWISE 

SPECIFIED) 
- SHEAR AND BRAKe;o1MENSIONS ARE o.o. 
- BREAK ALL SHARP EDGES, REMOVE BURRS. 

FRACTION 0,X ti.OX O.OOX o· O.X' 
±0.06 ±0.1 ±0.0J ±0.01 ± I' ±0.5 

MATERIAL 

DESC 

SIZE 

1300 Wilson Avenue 
National City, CA 91950 U.S.A 

www.cpmfg.com Tel: (619) 477-3175 Fax: (619) 477-2215 

Assy, Rotary Valve 24 
B ·IPARTNO 9005001 

REV 

H:\Eng!neer\R&D 2\Machlnes 2\Glass Cleaner 2\Rotary Va!ve_Cydone\9005\Aulo Cad\Layoul\9005001.ldw 



A 

◄ 
'A 

--------------55.50------------IID-t 

3 

SECTION A-A 

REV DESCRIPTION DATE 

A PART# 5-050650 WAS 5-030285, SHT SIZE WAS "A" 3/8/05 

2 ITEM P/N 4-9010084 WAS P/N 6528070 & ADDED ITEM P/N's 2/22/06 
4-9010085 & 5-001784 

3 
ITEM P/N 7-6528094 WAS 3-6528068 

7/06/07 

CP Parts List 

ITEM QTY PART NUMBER DESCRIPTION 

1 6528073 Weld, Motor Base, Blower 

2 6528057 Weld Tube, Intake 

3 3-6528064 Weldment, Cyclone, Top 

4 14 5-044699 Hex Head Bolt- 1_2 -13 - 1 _1_4 

5 14 5-001511 Slotted Washer - 1/2 

6 10 5-001430 Flat Washer - 1 /2 

7 3 5-022810 1-4x3-4 Hextek 

8 5-050650 10 HP Prem Eff Motor - C-Face, 460 VOLT 

9 4-9010084 

10 4-9010085 

11 2 5-001784 

12 1 7-6528094 

DETAIL A 

DETAIL C 

DRAWN Marceloe 1/24/2004 
APPROVED 

NOTES & TOLERANCES jUNLESS OTHERWISE 
SPECIFIED) 
·SHEAR AND BRAKE DIMENSIONS ARE 0.0 . 
• BREAK ALL SHARP EDGES, REMOVE BURRS. 

FRACTION 0.X 0.0X · 0.00X O" 0.X' 

±0.06 ±0,1 ±0.03 ±0.01 ±1· ±0.5' 

DESC 

Bracket 

Pipe, Hinge 

CotterPin,Straight, 0.156x1 .5 

Blade, Balance 

0.38 
CLEAR 

DETAIL B 

3 

DETAIL D 

CP MANUFACTURING INC: 
1300 Wilson Avenue 

National City, CA 91950 U.S.A 
www.cpmfg.com Tel: (619) 477-3175 Fax: (619) 477-2215 

Extract Blower Assy 

BY 

JW 

ME 

ME 

MATERIAL SIZE B PARTNO 3-6528077 
REV 

3 
H:\Engineer\R&O\Machlnes\G!ass Cleaner\Cyclone\6528\ln\'entor\6528077.ktll 


